Pattern Splitter
MODEL PSCS-3R /3L

il : . =
D — ||
b
-|||‘ - Sy
% . B o '
— . ]
i T 3 °
g : @

Copyright © 2017 by Burford® Corp.
Second Edition - Date: May 2016
Manual Part No.
Serial #







SAFETY PRECAUTIONS

As Burford® Corp. strives to promote safety in the maintenance and operation of Burford®
equipment; we request that the following safety procedures be followed, along with any
additional safety procedures set by the customer’s in-plant safety officers or local codes.

1.

2.

10.

11.

Read the manual completely before attempting installation or operation of this unit.

This machine may contain programs that are password protected. Contact your
supervisor or Burford® Corp. for password.

Incoming electrical power must be properly shielded, routed, and grounded. All
safety codes should be followed. Study wiring diagrams before attempting
installation.

Disconnect power to equipment before removing any guards or covers. Replace
guards or covers before resuming operation of the unit.

Loose clothing, jewelry, and long hair should be considered a safety hazard around
mechanical equipment. Ensure that they will not be entangled in the equipment.

Keep clear of moving machine parts. Bodily harm and/or serious injury may result
from contact with moving gears, sprockets, chains or pneumatically controlled
machine components.

Do not bypass safety switches.

Do not attempt repairs while equipment is running.

Use only original equipment parts designed for safe operation of the equipment.

Only authorized personnel should be allowed to operate or perform maintenance
on the unit.

This unit is not wash-down ready. Do not wash the unit or any of its electrical or
mechanical components, with any form of high pressure or running liquids.

Caution symbol indicates bodily harm may incur
if instructions are not followed.

Stop symbol indicates important instructions to
prevent unit damage or adverse effects.

Info symbol indicates useful information to
assist in installation and operation of the unit.




DISCLAIMER WARNING

The descriptions and specifications contained in this Service Manual were in effect when
this manual was approved for printing. Our policy is one of continuous improvements, and
we do hereby reserve the right to discontinue models at any time, or to change
specifications, prices, or design without notice and without incurring obligations.

Burford® Corp. expressly disclaims any liability for damages and/or injuries caused
because of negligence or misuse of its product. Such negligence or misuse includes, but
is not limited to, software/program alteration, removal of guards, faulty wiring due to
improper installation, subjecting the unit to wash-down environments or any physical or
mechanical changes made to a Burford® unit, by anyone other than a qualified Burford®
Technician.

Burford® equipment should only be used for the purpose for which it was sold, and should
not be modified in any way without notifying the General Manager of Burford® Corp. in
writing of the modification.

The original language for this document is English. Translations to other languages may
not be accurate.



Contents

TABLE OF CONTENTS

SAFETY PRECAUTIONS 1l

DISCLAIMER WARNING 1V
TABLE OF CONTENTS 5
CHAPTER 1: INTRODUCTION 10
u Specifications 11
] Unit Identification 12
[ | Pump Cart Identification 13
CHAPTER 2: KEY COMPONENTS 16
[ | Splitter 16
| Manifold 17
[ | Distribution Rail 18
m  Split Tip 19
u Bleeder Valve 19
| Sensor 20
| Control Panel 21
| HMI 21
| PLC 22
| F.R.L. Description 23
] Air Flow Controls 24
] Encoder 25
u Conveyor (Optional) 26
[ | Pressure Regulator 27
[ | Diaphragm Pump 27
] Water Filter 28



[ ] Pump Cart 29
| Accumulator 30
u Pump Cart Air Regulator 31
CHAPTER 3: INSTALLATION 34
[ ] Unit Overview 35
| Unit Dimensions 36
] Installation 37
] Unit Height 37
[ | Remove Cross Beam 38
[ | Mount Conveyor Brackets 39
u Mount Splitter to Conveyor 40
u Mount Cross Beam 41
[ | Place Pump Cart 42
] Connect Water 43
u Connect Electricity 44
[ ] Connect Air 44
] Purge Unit 45
[ | Castors 46
[ | Level Conveyor 46
| Manifold Installation 47
[ ] Manifold Installation, continued 48
[ ] Manifold Installation, continued 49



CHAPTER 4: OPERATION 52
| Theory of Operation 52
u Control Panel 53
[ | Operator Interface 54
[ | Main Screen 55
| Main Setup Screen 56
| Straight Split Setup Screen 57
| Cross Split Setup Screen 58
| Pattern Split Setup Screen 59
[ | Creating A New Straight Split Variety 60
[ | Creating A New Straight Split Variety, continued 61
[ | Creating A New Straight Split Variety, continued 62
[ | Creating a New Cross Split Variety 63
[ | Creating a New Cross Split Variety, continued 64
[ | Creating a New Cross Split Variety, continued 65
[ | Creating a New Cross Split Variety, continued 66
] Creating A New Pattern Split Variety 67
] Creating A New Pattern Split Variety, continued 68
] Creating A New Pattern Split Variety, continued 69
| Creating A New Pattern Split Variety, continued 70
[ | Deleting an Existing Variety 71
u Conveyor Settings 72
[ | Alarms Screen 73
[ | Purging the Unit 74
[ | Daily Startup Procedure 75
[ ] Daily Startup Procedure, continued 76
[ | Pan Sensor 77



[ | Home and Over-Travel Switches 78
] Pump Cart and Manifold Pressure 79
CHAPTER 5: MAINTENANCE 82
] Recommended Weekly Maintenance 82
] Recommended Monthly Maintenance 82
] Check Screen Replacement 83

CHAPTER 6: SETTINGS AND ADJUSTMENTS

] Drive Descriptions 86
[ | Drive Settings 87
[ | Water Pressure Settings 88
CHAPTER 7: TROUBLESHOOTING 90
[ | Fault Light 97
[ | Recommended Spare Parts List 100



Chapter 1

Introduction



CHAPTER 1: INTRODUCTION

Congratulations on the purchase of your
new Burford® Pattern Splitter. We are
confident that you will enjoy many years of
dependable service from your new unit.

The Burford® Pattern Splitter is a proven
Burford® design, backed by over 50 years
of manufacturing experience. It is
designed to work with your existing
product line.

The name Burford® is synonymous with

innovation. Since the beginning with the

first Twist Tyer machine, Burford® is focused on bringing innovation to the baking industry.
Our passion is developing equipment that increases productivity and uniformity while
decreasing production costs.

The Burford® PSCS Splitter is designed to provide a knife-like split, of a particular
pattern on top of proofed dough. This system provides precise split location in relation
to the pan shape and program stored in the motion controller. The Burford® PSCS
Splitter brings together precise application, convenience of operation and ease of
maintenance in one system. The PSCS can run up to 100 feet per minute, with a
pan spacing of six (6) inches, with spacing to be no less than 2”.

The following pages contain installation, operation, and maintenance instructions. To
ensure maximum performance, these instructions should be followed with care. All
operators should be trained to set up for your specific application and product.

Burford® offers a large lineup of bakery solutions from Qilers to Topper. We invite you to
visit our website at www.burford.com to see the other innovative equipment that we can
offer to benefit your bakery today.




ELECTRICAL

110 Vac, 50/60 Hz, 1 @, 15A

220 Vac, 50/60 Hz, 1 ®, 15 A

220 Vac, 50/60 Hz, 3 ®, 15 A

380/460 Vac, 50/60 Hz, 1 ®, 15 A

380/460 Vac, 50/60 Hz, 3 ®, 15 A

AIR REQUIREMENTS

.370 CFM@80 psi maximum
WATER

40 PSI @ 30 GPH

MODELS
PSCS-3R Product travels left to right viewed from operator side.
PSCS-3L Product travels right to left viewed from operator side.

Model PSCS-3R
Shown



B Unit Identification

Below are the main components that make up your Splitter. Take a few minutes to
familiarize yourself with the unit.

Manifold Release Regulator Electrical Panel
Lever

Pan Sensor

Manifold Limit Switch Splitter Air Control



B Pump Cart Identification

Accumulator

Water Input

Shut-Off Valve

Water Output - Drain







Chapter 2

Key Components



CHAPTER 2: KEY COMPONENTS

Below is a list of key components that you must familiarize yourself with to gain a better
understanding of how the Splitter functions.

The Splitter contains components to ensure a desirable split to your product. The unit is
able to deliver three different modes of operations: Straight, Cross, and Pattern splits.

e The Pattern Split Manifold is used to create a pattern in the dough.

e The Cross Split is used when your dough needs to be split the hard way across
the pan.

e The Straight Split is used if the dough is to be split the easy way.
The split valves apply a high pressure jet of water to the dough. When the high pressure
jet comes in contact with the dough, a split will occur. The pressure of the water is

adjustable to achieve the desired results.

The Splitter contains the Regulator, Split Valves, Pan Sensor, and the Control Panel. All
of these components work in unison to deliver a consistent split to your product.




Bugnd KEY COMPONENTS 17

The Manifold directs the high pressure jets of water to the exact location of your product

desired. The Manifold specifications were built using your pan dimensions at the time of
ordering the unit.

Pattern and Cross Split Manifold

Typical Nozzle Assembly

Bleeder Valve (Open to Purge)

Straight Split Manifold



'~ ;// :
B Distribution Rail

The Distribution Rail supplies the individual rows of the manifold with pressurized water.
A hose is connected from each of the Distribution Rails output ports to the input ports on
each row of the manifold. The straight split manifold only has one input port. Stow any
unused hoses in the designated holders.

A Bleeder Valve is located on the Distribution Rail for first stage purging.

Distribution Rail
Bleeder Valve

Output Ports

Manifold Input Ports




H Split Tip

The Split Tip contains the components to
ensure a desirable split. A check valve is used
to close the valve once the pressure reaches a
minimum pressure. The check valve prevents
air from getting into the hydraulic system which
may lead to dripping. An O-Ring gasket seals
the split nozzle and prevents any leaking. A tip
is used to direct the water into a pressurized jet
with an orifice size specific for your needs.
Different orifice sizes are available to meet a
wide range of applications. Contact your
Burford for more information.

B Bleeder Valve

The Bleeder Valves are used to purge the system from air. Open the valve to remove any
air from the system. There is a Bleeder Valve on the Distribution Rail and on the Manifold
rows.




20 CHAPTER 2 Bugna

The 80mm proximity sensor is used to detect the pan and begin the Split cycle. The
mounting bracket is mounted on two rods that allow vertical adjustment.




7511/;{”4 KEY COMPONENTS 21

B Control Panel

The Control Panel contains the Operator Interface, the E-Stop, and the Main Disconnect.

T — D

—

The HMI, (Human Machine Interface), is where the interactions between the unit and
software occur. It allows the operator to input parameters that controls the unit.

Allen Bradley Panel View 600 Plus



22 CHAPTER 2 PBukt

The PLC (Programmable Logic Controller) is a digital computer used for the automation
of the unit. The PLC contains proprietary Burford® software that executes the operations
of the unit. Shown below is a typical PLC, the one in your unit may be different. Reference

the Electrical Schematic that came with your unit for information regarding the particular
PLC in your unit.

Communication Inputs PLC Display
Port
HMI / Comm Outputs Controls

T A LA LA LA LALLM AL S -

s

Ll
sl
T~

Ethernet
HMI / Comm. SD Card Slot.



B F.R.L. Description

The F.R.L. (Filter, Regulator, and Lubricator) controls the amount of air pressure delivered
to the unit. The Splitter uses the air to raise and lower the Pan Stop for the Cross Splitter

function.
F.R.L. Burford® Part # C00404
Main Valve Pressure Gauge
On / Off mE
Filter
Air Dump

Oil Reservoir Regulator
Pressure

Adjust

A pressure gauge indicates the output pressure of the F.R.L. The normal operating
pressure is 60 psi.

Pneumatic Oil must be kept in the Oil Reservoir at all times. Burford®
recommends Parker Pneumatic Oil F442. Check Reservoir weekly.




24 CHAPTER 2 B

m Air Flow Controls

The rise and fall speed of the Pan Stop is controlled by the two Air Flow Control valves
located on the lift solenoid valve. The speed should be set for the desired cycle rate, but
to avoid premature wear, they should be adjusted so that the Pan Stop assembly will
travel smoothly through a cycle, not hitting too hard or too fast in any direction.

Flow Control Valve.

Did you know that ;
Flow Control Valves ey Locking

must be installed in a

particular direction
of air flow travel to
function  properly?
An arrow on the Fitting

valve will indicate the
correct installation. |

Quick Connect

Adjustment
Release the locking dial by turning it anti- ~ f h
clockwise. This will allow the adjustment \L‘ j(//

knob to turn freely.

Rotate the adjustment knob until
desired flow is achieved.

Lock the valve by turning the Locking Dial
clockwise until firmly seated.




mEncoer

The simplest definition of an Encoder is the
process of converting information from one
format to another. In our application we use a
device called a Rotary Encoder. A Rotary
Encoder, also called a shaft encoder, is an
electro-mechanical device that converts the
angular position, or motion, of a shaft or axle
to an analog or digital code. There are two main types: absolute and incremental
(relative). The Splitter utilizes a digital, incremental Rotary Encoder that is fixed to the
conveyor drive shaft. This allows the software in the PLC to calculate the speed of the
pans on the conveyor in real time. The software uses this data to calculate precisely when
to move the Manifold and when to start the splits according to the setup parameters for
the selected variety in Pattern Mode.

The Encoder is used for the Pattern. The Pattern Mode is used to select a precise location
of the cavity in which to start and stop the split sequence relative to the pan location.

To the left is a simplified view of an
Optical, Incremental Rotary Encoder.
The LED emits a light beam which
passes through the transparent slits
in the opaque disk. When the photo
sensor receives the light, it produces
a sinusoidal wave form, which is
transformed into a square wave or
pulse train. The pulse signal is then
sent to the PLC controller which will
then use the data according to the
programmed software.

PHOTO SENSOR

By using the data in relation to time
we are able to gather a lot of
information about our shaft. Since the
encoder has a fixed resolution, (the
number of slits), the controller can
simply count the pulses and know
when a revolution is made. Since
each pulse is a certain distance the
controller can calculate speed by
counting the number of pulses within
a time interval.




§ 2y

B Conveyor (Optional

An optional conveyor is available for your Splitter. The conveyer transfers product through

the unit. Contact Burford® today to inquire about the great benefits of our conveyor
systems.




B Pressure Regulator

The pressure regulator is a valve that automatically cuts off the flow of liquid at a certain
pressure. An adjustable knob is used to control the amount of pressure desired. In our
application it is used to control the amount of water pressure supplied to the split nozzles.

B Diaphragm Pump

The Diaphragm Pump is a positive displacement pump that uses a reciprocating rubber
diaphragm and valves on either sides to pump the water into the hydraulic system. The
pump is powered by a supply of air and pressure can be controlled by the air regulator
feeding the pump. The Output pressure of the pump is a 1:1 ratio of the input air pressure.

= — b

P




P CHAPTER 2 B

B Water Filter

The Water Filter removes any contaminations from the water source. The filter supplied
is rated at 10 microns. Replacement is recommended every 4 weeks but may differ
depending upon the quality of the source water supply.

Facility Water Supply Inlet Water Output

g

S !

Replacement Filter

j

S——
eT =g
===
sr====—=gy

i

;

i
|
]

it

[

[
|

il

Order your replacement filters from Burford®. Call 1-877-Burford

(1-877-287-3673) Today. Part Number: C00578




7511/;{”4 KEY COMPONENTS 29

The Pump Cart contains the necessary components to ensure uniform water pressure
during the split sequence. It includes an air regulator, the water filter, reservoir, pump,
and accumulator. All of these components work in unison to deliver consistent water
pressure during the split sequence.

It is vital that there are not any water pressure fluctuations during

the split sequence. Any variations in water pressure may cause
undesirable splits in the final product.




30 CHAPTER 2 B
m Accumulatr |

The Accumulator is a pressure storage reservoir in which the fluid is held under pressure
by an internal bladder filled with compressed gas kept at a constant pressure, also known
as a hydro-pneumatic accumulator. The use of an accumulator allows the hydraulic
system to respond more quickly to a temporary demand and to smooth out any pulsations
that may be present in the system. The internal bladder must be kept at 80% psi of the
running pressure.

Determine running pressure. Depressurize Splitter system completely. Set Accumulator
to 80% of the determined running pressure. A standard Schrader valve is used to fill the
bladder. Compressed air may be used to fill bladder.

Bladder Access

Dampener must be charged before use. Set Accumulator pressure with Unit
completely depressurized. Verify proper pressure before initial operations.

Example: If running pressure is 50 psi then the accumulator should
be filled to 40 psi.




ﬁuﬁfﬂ‘( KEY COMPONENTS 31

B Pump Cart Air Requlator

The Pump Cart Air Regulator controls the pressure of the air operating the diaphragm
pump. The air pressure is at a 1:1 ratio of the output water pressure of the pump. The air
pressure should be set at 20% above the max operating pressure of the water pressure.







Chapter 3

Installation



I
CHAPTER 3: INSTALLATION

The Burford® PSCS Splitter was shipped to you completely assembled. There are two
ways to purchase the unit. Mounted onto a Burford® conveyor ready to roll into a given
location or assembled to mount onto an existing conveyor system.

Electrical connection and hookups should be done by a qualified electrician to
incorporate suitable service in compliance with all safety requirements and local
codes.

A factory-trained technician may be hired for the installation of your PSCS.

Arrangements can be made by calling the Service Manager at Burford® Corp. located
in:

Maysville, Oklahoma, USA.
1-887-BURFORD® or (405)-867-4467

To install the unit, the following instructions are recommended:
1. After uncrating, check for damage. If there is any, notify the carrier.

2. Find the location for the unit to be installed. This will have been determined

by the drawings that were sent to Burford® Corp. showing conveyor width,
height, and nearby obstructions.

3. Pan guides should be provided in the area of the Splitter to keep pans straight.

4. The conveyor must not allow pans to backup, turn, or interfere with other pans
entering or leaving the Splitter area.

5. The area chosen must have a minimum clearance of 10 inches between tabletop
chains.

6. Area around Splitter installation site should be clear of any obstructions and
Splitter shall not be installed in such a way as to create a safety hazard, or
block a normal passageway. Clearance must conform to all local safety codes.

7. The conveyor used should have at least 60 inches of free length. This distance
should be measured from the conveyor sides only, since some conveyor chains
extend past the conveyor sides.

8. The sides and under of the conveyor must be free of any interference from bolts,
conduit, motors, shafts, junction boxes, guarding, support members, etc.



Overview

Mount Bracket
Pan Sensor



Top View
_ /
Product Flow ahu |

Pan Sensor *# N Pan Stop

[l

——-
| TR
/ 1

Shown with Covers Removed

Drive System Output Pressure Adjust ~ Output Pressure Gauge

Distribution Manifold\

:b_j. °

Qo ©

Manifold



- papd
B Installation

If purchased on a Burford® conveyor, then proceed to the section Connect Electricity in
this chapter, otherwise proceed to next section.

Determine the proper height to drill the conveyor mounting holes. As a reference, the
nozzle tips should be 1 to 2 inches above the product.

= e
° U e \
=T — —C P =
o} @1/ g@‘{r{.@o\ e— _’o -~
- = (@ ® UJ.-?—.}/%:_‘)Q. ]
Y ——] o =111 |

= 1 —2" Above Product

r A - o

The top of the conveyor mounting bracket is 4% inches from the nozzle tips.
Measure from 1-2” from the top of your product, or an average of your products,
and place the mounting bracket so that the top of the bracket is 4% inches from the
desired tip height. Mark and drill your holes to secure the mount to the frame.




Byl

Disconnect all of the electrical and pneumatic connections going to the Pan Sensor and
the Pan Stop. Remove the 4 bolts that secures the cross beam to the frame. Place the
cross beam in a secure location. Locate the conveyor mount brackets.

Remove the hardware for the
cross beam.

Place Pan Stop and Pan Sensor
in a secure location.

Locate the Conveyor mounts.

« Remove from unit if attached for
‘ shipping.



B Mount Conveyor Brackets

Mark and Drill the holes on your conveyor for the proper height. Secure the brackets to
the conveyor with the supplied hardware.




With the conveyor mounts secure to the conveyor, position the Splitter in place. Three
bolts are fastened to each post. Torque the bolts securely.

B Mount Splitter to Conveyor

THE UNIT IS HEAVY. USE LIFTING EQUIPMENT WHEN PLACING UNIT ONTO
CONVEYOR.

Attach the Spilitter to the mount
with the supplied hardware.



B Mount Cross Beam

Re-attach the cross beam containing the Pan Sensor and the Pan Stop. Connect the

Pneumatic lines and cable to the Pan Sensor.

)

)

1

-

7’

a



B Place Pump Cart

Locate a suitable place for the Pump Cart. It should be out of the way, close proximity to
utilities, and accessible. Fill the accumulator bladder on the Pump Cart to proper

pressure.

The internal bladder must be kept at 80% psi of the running pressure. Determine running
pressure. Depressurize Splitter system. Set Accumulator to 80% of the determined

running pressure.

The unit may need to be ran to determine the desired pressure for your splits. Run unit,
determine desired split pressure. Calculate 80% of running pressure. Depressurize entire
system. Fill accumulator bladder on pump cart to the calculated pressure (80% of
operating pressure). Pressurize entire system and test results.

n v
A4
\ S
\\;i. - =



B Connect Water

Connect the water supply line to inlet of water filter. A shut off valve is recommended at
filter location. The filter must be plumbed according to the direction of flow indicated on
filter. Make the connections in the illustration below.

Filtered Water

Water Supply (30 GPH)

Water Output
(To Unit’s Water Input)

Compressed Air (80 psi)

Make the appropriate connections as indicated on the illustration above.




Have an Electrician connect power to the unit that is specified on the Electrical Schematic
supplied.

B Connect Electricit

B Connect Air

Connect the Main Air Supply to the F.R.L. The Air supply must be .370 CFM®80 psi
maximum. Add lubricant to the F.R.L. Connect a filtered supply of water to the Water input
connector.

Pressure Gauge
Main Valve
On / Off
Filter
Air Dump

Regulator Pressure
Adjust

Oil Reservoir

Air Connection

Water Connection

0 Gl
]
B *
. 5 N :_.__ e &
= @a&@@" I
-y '
o] (LI e -
’// -



m PurgeUnit

When the Splitter is initially installed, all water lines must be purged, which can take 15-20
minutes to accomplish. However, once the main lines have been purged, they will stay
full of water so that subsequent purging, due to changing of Manifolds, can be done more
quickly. The proper procedure is as follows.

Ensure that the mode is in the “STANDBY” and install the Manifold.

Open the bleeder valve on the distribution rail and use the purge function to “PURGE”".
Allow the water to flow until a smooth continuous stream appears. Close the valve and
open a bleeder valve on the manifold and use the purge function to “PURGE”. Allow the
water to flow until a smooth continuous stream appears. Close the valve and then open
another bleeder valve, bleeding the second bank of nozzles the same way. Repeat until
all nozzle banks have been purged. All nozzles should shut the water flow off very
abruptly. Close the bleeder valve and test for proper performance of spray.

The test procedure to ensure that the air is removed from the Manifold assembly is as
follows.

By operating the purge function, every time the water is turned off, the stream spraying
from the tips should have a clean and instant cut off. There should be no dribbling or slow
stopping of water. If this occurs, you will need to repeat the steps for purging until a clean
stop of water is apparent, then switch to the “RUN” mode.

Some Splitters are supplied with more than one Manifold. Every time a Manifold is
changed, the bleeder valves should be closed upon installing. Then follow the purge
procedures. When removing the Manifold, leave the bleeder valves closed. This will help
make the purge procedure quicker the next time Manifold is used.

NOTE: If a particular tip cannot be purged a problem may exist with the check
screen. Change check screen and repeat purging procedure.

NOTE: It is very important to purge all the air from the manifold and nozzles
for proper operation of the Splitter. Air in the system will cause inconsistent
nozzle operation.




Byl

The Unit may have been shipped with temporary castors for easy portability. The
temporary castors must be removed prior to operation. Damage to the unit, or injury to
personnel may occur.

The unit must be permanently secured to the floor.

Rotate shaft to adjust height. When level with existing
conveyor system tighten the
jam nuts.

Drill holes matching the bolt pattern of the castor mount and secure with concrete anchors.

B Level Conveyor

The unit will need to be level during operations to function properly. The support legs are
adjustable. Match the height of your existing conveyor system to that of the Burford®
conveyor. There are four leg supports with foot pads. The foot pads are mounted to a
threaded shaft rod. The threaded shaft rod is able to extend and retract approximately 6”
of travel within the leg support.



B Manifold Installation

The Burford® PSCS-3R Splitter is equipped with a single mounting location for each
Manifold. Press the E-Stop before attempting to insert a Manifold.




B Manifold Installation, continued

Locate the Manifold locking plate on the drive carriage. Pull the handle to unlock the
holder and allow a Manifold to be inserted.

&

E}\
IS q
] 0 L S——
\ | - ®. (% S[iE==— | e |
M = L S
) A =
s Soba——u
' e ¥ Ors—
N =
Handle in locked position. Handle in unlocked position.

Align the slot on the manifold with the
two protruding bolts on the manifold
locking plate.

Manifold Locking Plate




 pgd
B Manifold Installation, continued

Insert the Manifold into the Manifold locking plate on the drive carriage. The Manifold will
slide into the rails on the locking plate as shown in the illustrations below. Guide the
Manifold forward until the two protruding bolts on the locking plate are fully inserted into
the slot on the Manifold.

When the Manifold is fully inserted, pull the locking handle to lock the Manifold securely
in place.

Connect the stainless hoses to the rows of the manifold.

Insert the manifold until the bolt is fully situated in the slot on the manifold.






Chapter 4




52 CHAPTER 4 ﬁwﬁﬂi

CHAPTER 4: OPERATION

The Burford® PSCS Splitter creates one of three different types of split patterns
(straight, cross or pattern) on the top of the dough piece. The location and type of the
split is determined by the data entered by the user when setting up individual varieties
(this function is password protected). Individual varieties are selected by using the display
located on the control panel.

The pattern split sequence is performed while the pan is moving through the unit. The
cross split sequence utilizes the pan stop to control the position of the pan while
completing the split cycle. As the pan travels toward the Splitter, the leading edge of the
pan triggers a Pan Sensor. The Pan Sensor tells the PLC that a pan is present and
that a splitting cycle may begin. The PLC constantly monitors the output of the motion
program controller to obtain the exact location of the Manifold. Utilizing the selected
variety’s settings from the operator interface, the unit then completes the split type on
the pan. The carriage holds an array of nozzles that are arranged in a pattern, which
matches the pattern of the cups in the pan. After completion of the split sequence the
carriage goes to the home position and awaits a new signal from the Pan Sensor.

NOTE: Verify a 2” space between pans and a constant conveyor speed is maintained.




Lk

OPERATION 53

B Control Panel

Below is the Control Panel. The control panel houses the electronic controllers for the
unit. The HMI, E-Stops, Alarm indicators are also located here.

FUNCTION
“ALARM BEACON”

“OPERATOR DISPLAY”

“‘POWER ON LIGHT”

“OFF/ON BUTTON"

” MAIN ELECTRICAL
DISCONNECT”

DESCRIPTION
Signals the operator there is an issue with the Manifold
carriage.
This is the primary operator interface with the unit. Allows
access to screens required for setup and operation of the
unit.
When illuminated, indicates the unit is energized and ready to
operate.

Removes electrical power from the PLC, disabling all machine
functions. (Push — Off / Pull — On)

Removes electrical power from all components within the
main electrical enclosure.



54 CHAPTER 4 Bl

The touch screen operator interface is where variety setups and parameters will be
adjusted, and any error messages will be displayed.

Running

Operator Interface



FUNCTION

“VARIETY NAME”

“ALARMS”

“SELECT
VARIETY”

“SETUP”

“PURGE”

“CONVEYOR *

MESSAGE
BANNER

OPERATION

Main Screen

DESCRIPTION
Displays the current variety selected.

This button signals the screen to display recent Alarms.

This button instructs the display to advance to the variety selection
screen.

This button signals the display to advance to the variety setup
screens.
NOTE: THESE SCREENS ARE PASSWORD PROTECTED.

This button toggles the unit between “RUN” and “STANDBY” modes.
When in the “STANDBY” mode the Pan Sensor is disabled, allowing
pans to travel through the unit without the unit actuating.

This button instructs the unit to actuate the Splitter nozzles for 10
minutes. Purge is used to remove air from the fluid lines.

This button toggles the conveyor on and off.

The message banner at the top of the screen displays machine
status.

55




56 CHAPTER 4 Bugnd

B Main Setup Screen

FUNCTION
“VARIETY NAME”
“SPLIT TYPE”

“‘ADD VARIETY”

‘DELETE VARIETY”

“‘CONVEYOR
SETTINGS”

“PAN SETUP”

“SPLIT SETUP”

“‘HOME UNIT”
“‘RETURN”

Main Setup Screen

DESCRIPTION
Touch this box to change the variety name.
Touch this box to Toggle Pattern, Cross, and Straight.

This button adds a new variety to be setup.

This button deletes the current variety displayed under Variety
Name.

This button advances the display to the Conveyor Settings”
screen.

This button advances the display to the Pan Setup Screen for
the selected split type. This is not available for Straight split mode.

This button advances the display to the Split Setup Screen for
the selected split type.

This button homes the Manifold.

Returns the operator display to the previous screen.



Lk

OPERATION 57

B Straight Split Setup Screen

FUNCTION
‘HOME OFFSET”

“SPLIT DELAY”

“SPLIT LENGTH”

‘RETURN”

Straight Split Setup Screen

DESCRIPTION

This button advances to the Home Offset Screen.

This value is the amount of distance (millimeter) the pan travels
before the Splitter Manifold starts to split dough pieces after the pan
has cleared the Pan Sensor.

This value is the amount of distance (millimeter) the pan travels
before the Splitter Manifold stops splitting dough pieces after the
pan has cleared the Pan Sensor. This is used to allow the entire
dough piece to be split.

Returns the operator display to the “SETUP” screen.



58

FUNCTION

“‘HOME
OFFSET”

“SPLIT
SPEED”

“PAN STOP
DELAY”

“PAN SETTLE”

“RETURN”

CHAPTER 4 pugrd

B Cross Split Setup Screen

Cross Split Setup Screen

DESCRIPTION
This button advances to the Home Offset Screen.

This value is the speed in which the Manifold travels as it splits the
dough.

This value is the distance the pan travels once the front edge breaks the
sensor before the pan stop engages. This will allow you to control the
pans stopping point for the perfect split.

This value determines the length the pan travels before the pan stop is
disengaged. The distance is when the front edge of the pan breaks the
sensor until the pan release the pan.

Returns the operator display to the previous screen.




Lk

B Pattern Split Setup Screen

OPERATION 59

FUNCTION

“HOME OFFSET””

“SPILT ANGLE”

“SENSOR DELAY”

“‘RETURN”

Pattern Split Setup Screen

DESCRIPTION

This button advances to the Home Offset Screen.

This value is the angle in which the split is made on the dough
piece. Range: 0 — 90.05°.

This value is the amount of distance (millimeter) the pan
travels before the Splitter Manifold starts to split dough
pieces after the pan has cleared the Pan Sensor.

Returns the operator display to the previous screen.




60 CHAPTER 4 Bugnd

B Creating A New Straig

From the “MAIN” screen, touch “SETUP” and Running
enter password to access the Setup screens.

Toggle the “SPLIT TYPE” until “STRAIGHT”
appears.

Touch “SPLIT SETUP”.

NOTE: The following screens are password protected to prevent inadvertent and/or

unauthorized changes to variety set-up information.



ﬁuﬁﬂfi OPERATION 61

B Creating A New Straig i iety, continued

Push the “HOME OFFSET” button.

The HOME OFFSET should center the manifold
over the pan. Press the “UP” and “DOWN?” buttons
until each split tip is centered over the cup. Press
“ACCEPT” to use the current position. You can
also type in the value manually. Hit “RETURN”
once you’ve achieved the correct position

Push the “SPLIT DELAY” button. Put in a length
that will allow the split to start at your desired point.




62

CHAPTER 4

B Creating A New Straig i iety, continued

Push the “SPLIT LENGTH” button. Put in a length
that will allow the split to stop at your desired point.
Touch “RETURN” to advance to the previous

screen.

Push “VARIETY NAME” to name the variety that
you just setup.

Touch “RETURN” to complete the Straight Split
setup and return to the “MAIN” screen.




ﬁwgﬂfé OPERATION 63

Running

From the “MAIN” screen, touch “SETUP” and
enter password to access the Setup Screen.

Toggle the “SPLIT TYPE” until “CROSS” appears.

Touch “SPLIT SETUP” to access the Split setup
screens.




64 CHAPTER 4 pugnd

B Creating a New Cross Split Variety, continued

Push the “HOME OFFSET” button.

HOME OFFSET should center the manifold over
the pan. Press the “UP” and “DOWN” buttons until
each split tip is centered over the cup. Press
“ACCEPT” to use the current position. You can
also type in the value manually. Hit “RETURN”
once you’ve achieved the correct position.

Cross S}_J‘o" ] P

Touch “SPLIT SPEED” and input a value that will
control the speed in which the manifold splits the
dough.




ﬁwﬁﬂ‘( OPERATION 65

, continued

Touch “PAN STOP DELAY” and input a value that
will control the distance the pan travels once the
front edge breaks the sensor and the pan stop
engages. This will allow you to control the pans
stopping point for the perfect spilit.

Press the “PAN SETTLE” button and input a
length that allows pan to settle against the pan
stop before the pan stop is disengaged. This
allows time for the manifold to complete a split.
Once values are entered touch “RETURN".

Press the “PAN SETUP” button to advance to the
Cross Pan Setup Screen.




66 CHAPTER 4 Bugnd

B Creating a New Cross Split Variety, continued

Enter the dimensions as displayed on the screen.
The distance from the side of the pan to the center
of the cup and the total width of the cup. Once
values are entered touch “RETURN”.

Push “VARIETY NAME” to name the variety that
you just setup.

Push “RETURN” to complete the Cross Split setup
and return to the “MAIN” screen.




?j’wifﬂ‘( OPERATION 67

From the “MAIN” screen, touch “SETUP” and Running
enter password to access the Setup screens.

Toggle the “SPLIT TYPE” until Pattern appears.

Touch “SPLIT SETUP.”

NOTE: The following screens are
password protected to prevent
inadvertent and/or unauthorized

changes to variety set-up
information.




68 CHAPTER 4 Bugnd

Push the “HOME OFFSET” button.

HOME OFFSET should center the manifold over
the pan. Press the “UP” and “DOWN?” buttons until
each split tip is centered over the cup. Press
“ACCEPT” to use the current position. You can
also type in the value manually. Hit “RETURN”
once you’ve achieved the correct position.

Push the “SPLIT ANGLE” button and enter an
angle. The angle parameters are determined by
your cup size. This value is the angle in which the
split is made on the dough piece.




OPERATION

69

, continued

Push the “SENSOR DELAY” button and enter a
distance in millimeters. This is the value that will
determine how far the pan travels before the
Splitter manifold starts to split dough pieces after
the front edge of the pan breaks the sensor. Once
values are entered touch “RETURN”.

Press the “PAN SETUP” button to advance to the
Pattern Pan Setup Screen.

Enter the dimensions as displayed on the screen.
(1) The distance from center of cup to center of
cup in the same column. (2) The number of cups
from leading edge to trail edge of the pan. (3) The
distance from center of cup to center of cup on the
same row. (4) The distance of the leading edge to
the center of the cup. (5) The length of the cup. (6)
The distance from the side of the pan to the center
of the cup. (7) The width of the cup. (8) The
number of cups from 1 side of the pan to the other.
Once values are entered touch “RETURN”.

PanSp
50.0

58.0

A

PenTravel 1575

O

255.0

(All dimensions in mm)

G_

Cups Returr
< 2 >



70 CHAPTER 4 Bugnd

Push “VARIETY NAME” to name the variety that
you just setup.

Push “RETURN” to complete the Pattern Split
setup and return to the “MAIN” screen.




B OPERATION 71

To delete an existing variety from the Main Screen
press “SETUP” and enter the password. This will
advance to the Setup Screen.

To delete a variety from the Setup Screen, simply
press the “DELETE VARIETY” button. This will
advance to the screen shown below,

Select the variety you wish to delete by pressing
the “UP or DOWN?” buttons. Once the variety is
highlighted, push the “DELETE” button. The
“DELETE” button will blink red, push the
‘DELETE: button once more to delete the
highlighted variety. Push “RETURN” to go back to
the Setup Screen.




72 CHAPTER 4 Bugnd

The value in the “ENCODER CNTS/REV” box is
determined by the encoder that is connected to the
Conveyor Drive. The encoder that was supplied
with this machine measures at 2000Cnts/Rev. If at
any time the encoder is changed update the
“‘ENCODER CNTS/REV” button with the updated
value.

The “CONVEYOR PITCH DIAMETER” value is
determined by the Conveyor Drive Sprocket. A
sprocket’s pitch is the distance between adjacent
tooth centers. This value multiplied by pi gives the
distance the conveyor travels in one revolution of
the drive sprocket.

The “CONVEYOR INVERTOR FREQ” button
allows you to control the speed of the conveyor. It
sends a direct signal to the conveyor drive
determining the amount of HZ output. You will
“CURRENT SPEED” change at the bottom of the
screen.

Once these values are set press “RETURN” to go the previous screen. These values

will be the same on all varieties. Your conveyor was shipped with the correct values
stored. WARNING: These settings will effect all varieties.




Bugrd OPERATION 73

Running

To see faults that have not been acknowledged,
press the “ALARMS” button.

The Alarm Dialog Box will appear. Press “ACK
ALARM” to clear the fault. Press “CLOSE” to close
the Alarm Dialog Box.




74 CHAPTER 4 pugnd

Running

To free any air from the fluid lines the operator
must press the “PURGE” button. This button
instructs the unit to actuate the Splitter nozzles for
10 minutes. You can stop the purge sooner by
pressing the “PURGE” while it’s purging.

The Purge button performs the same function
when pressed from any screen.

Pattern Splitter

Press to Start




B OPERATION 75

Turn “ON” the main disconnect and allow the
display to boot up. This may take several minutes.
Pull the “STOP” button to the “START” position.

Touch “PRESS TO START” on the operator
display. 4
Pattern Splitter

Press to Start

Verify the unit is in “RUNNING” mode. Touch Running
“SELECT VARIETY” to advance to screen shown
in the next step.




76 CHAPTER 4

Procedure, continued

Highlight the desired variety and touch “RETURN?”.

This button instructs the unit to actuate the Splitter
nozzles for 10 minutes. Purge unit, using the
“PURGE” button, until a clean stop/start of water
spray is established.

Run a test pan to ensure proper coverage.

Begin production.




Bugnd OPERATION 77

B Pan Sensor

The Pan Sensor is used to signal when a pan has entered the Splitter area. Once a pan

is sensed, the PLC initiates the split sequence specified on the control panel. The
sensor is mounted beneath the conveyor chain.




78 CHAPTER 4 B

B Home and Over-Travel Switches

The limit switches are responsible for signaling the unit of an Over-Travel condition and
identify the “HOME” position of the carriage. The Over-Travel switches are located
directly opposite of one another. They are responsible for signaling the unit when the
carriage has exceeded its range of travel. The remaining switch is the home switch.
This switch signals the unit to stop once the “homing” cycle is complete.

NOTE: Guard raised for clarity.



PBugnd OPERATION 79

B Pump Cart and Manifold Pressure

Pressure settings for the pump cart air pressure and the Manifold fluid pressure are
outlined below. Different dough will require changes in pressure settings to achieve

the desired split depth. These settings are general and may differ from application to
application.

Pump Cart Air Pressure: 80 psi max.
Pump Cart Accumulator Pressure: 80% of Operating psi.

Manifold Liquid Pressure: 30-40 psi for standard (1-23 nozzles).

Manifold Liquid Pressure: 40-50 psi for high volume (24-60 nozzles).

\\"—-_‘:
)15
& =







Chapter 5

Maintenance



82 CHAPTER 5 ﬁwﬁﬂi
CHAPTER 5: MAINTENANCE

We strongly recommend the following be done periodically to ensure proper performance
of your Burford® Splitter.

B Recommended Weekly Maintenance
v Clean catch pans, empty catch tray (located beneath conveyor).
v Clean conveyor chain.
v" Wipe off and clean Pan Sensor.

v" Wipe off frame and conveyor.

B Recommended Monthly Maintenance
v Replace pump cart water filter.
v Fill air lubricator reservoir.

v" Remove all catch pans and catch trays from unit and thoroughly clean at a site
away from the Splitter.

v Separate the conveyor chain and clean at a site away from the Splitter.
v Use compressed air to remove dust and debris from the Splitter.
v Use a soft cloth to clean observation windows on main covers.

v" Wipe off frame and covers.

Do not use pressurized water near the unit.
Damage or shock may occur.

Follow your facilities Lockout/Tagout
procedures before beginning any maintenance
or cleaning procedures.




ﬁwﬁmi MAINTENANCE 83

B Check Screen Replacement

To change check screen, loosen and remove nozzle tip. Inspect screen for defects and
blockages, replace as necessary.

Check Screen







Chapter 6

Settings and

Adjustments




86 CHAPTER 6 Bugnd

CHAPTER 6: SETTINGS AND ADJUSTMENTS |

00000000000,

NETA®
NETB®

This Burford® Unit is equipped with a Kinetix single axis EtherNet/IP servo drive to control
the automation of the unit. The programmable motor controller is an example of the drives
used. The unit may be equipped with a driver for an optional conveyor. The table below
provides a brief description of the function keys for the Allen Bradley Driver. See supplied
motor drive manual for information on the Kinetix.

FUNCTION
Display
Escape

Select
Enter

Speed Dial

Scroll

Start

Stop
Reverse

DESCRIPTION

Displays parameter groups and values. Also contains status LEDs.
See accompanying owner manual for more information.

Back one step in programming menu. Cancels a change and exit
programming mode.

Advance one step in programming menu. Selects a digit when viewing
parameter values.

Advance one step in programming menu. Save a change to a
parameter value.

Used to control speed of drive.

Used to scroll through parameters or to increase/decrease parameter
values.

Used to start the drive.

Used to stop the drive or clear a fault.
Used to reverse direction of drive.




SETTINGS AND ADJUSTMENT 87

B Drive Settings

The motor controllers have been preset at Burford® Corp. for your particular application.
The digital input function is used to configure the controllers for remote operation via the
programmable logic controller and touch screen interface. Parameters not listed below
should remain at the manufacturer’s default values. Verify the Inverter that is installed in
your unit before checking the settings below.

PARAMETER CONVEYOR (Optional)
P41 A
P42 A
P46 5
P47 15

C129
C130
C131 16
C132
C133
C134

KINETIX SINGLE AXIS ETHERNET/IP SERVO DRIVE
STATUS DESCRIPTION

Hx.xx Hardware revision. For example, H2.00.

Fx.xx Firmware revision. For example, F2.06.

dHCP Ethoernet DHCP Configuration: 0="dhcp’ is disabled; 1="dhcp’ is enabled.
IP_1 Modify the first octet of the IP address. = 192
IP_2 Modify the second octet of the IP address. = 168
IP_3 Modify the third octet of the IP address. = 16
IP_4 Modify the fourth octet of the IP address. = 200
nEt1 Modify the first octet of the netmask. =255

nEt2 Modify the second octet of the netmask. =255
nEt3 Modify the third octet of the netmask. = 0

nEt4 Modify the fourth octet of the netmask. = 0

gat1 Modify the first octet of the gateway.

gat2 Modify the second octet of the gateway.

gat3 Modify the third octet of the gateway.

gat4 Modify the fourth octet of the gateway.

POWER MUST BE CYCLED ON THE INVERTER BEFORE
ANY CHANGES ARE APPLIED.




88 CHAPTER 6 B

Pressure settings for the pump cart air pressure and the Manifold fluid pressure are
outlined below. Different dough will require changes in pressure settings to achieve the
desired split depth. These settings are general and may differ from application to
application.

Pump Cart Air Pressure: 80 psi max
Pump Cart Accumulator Pressure: 30 psi

Manifold Liquid Pressure: 30-40 psi for standard (1-23 nozzles) Manifold.
Manifold Liquid Pressure: 40-50 psi for high volume (24-60 nozzles) Manifold.




Chapter 7

Troubleshooting



90 CHAPTER 7 Bugnd

CHAPTER 7: TROUBLESHOOTING

Unit will not power up

v

SAFETY WARNING:
The following troubleshooting procedure may require that tests be made with the electrical
enclosures open and power turned ON. These tests should only be conducted by authorized
personnel who are aware of the electrical and mechanical hazards present.

!

Check incoming
power supply, is
voltage present?

| N
| 2N v
Is CB1 and or 2 Route power to
tripped? unit.
Yes—l—No
V-
szzt Cd)SL:‘:nd Nol Is AC voltage present on
comtinue to tri’;ﬂ FLTR1 at X1 and X2?
hYes—l hY | N v
Refer to wiring Is AC voltage present on Check transformer
dlagram for.further PSM1 at 4L1 and 4127 (T1), replace if
information. faulty.
| N
¥ i Yy
Is 24VDC present FLTR1 bad,
on PSM1 at 1 and replace line filter
2? FLTR1.
| N
v i v
Is CB3 tripped? PSM1 bad, replace
’ power supply.
L
Yesj No
Reset CB3, does
CB3 continue to
trip?
*—Yes—
PLC fault, replace L—No: > Is 24VDC
PLC. present at CRM?
Y, | N
v v
Check PB1, INTLK1 and
rzagli%il\lﬂ/i INTLK2, replace parts if
P ’ needed.




ﬁw[{ﬂ‘i TROUBLESHOOTING 91

Drive motor not running

A 4
SAFETY WARNING:

The following troubleshooting procedure may require that tests be made with the electrical

enclosures open and power turned ON. These tests should only be conducted by authorized

narannnal wha ara awnara Af tha alactrical and marhaninal hazarde nracan
Pcl QUIITITIE WIIV AlIT AvwalT VI UIT TiTuluival aliu riicuiliailiival riacaivuo PIU

~~

<l

A 4
Check incoming
power supply, is
voltage present?

AV N
Yes NO

A 4 \ 4
Is CB1 tripped? Route power to
unit.
Yes—| No

r > 1

Reset CB1, does
S No » Is AC voltage present on
CB1 continue to FLTR1 at X1 and X27
trip?

7 *—Yes No—*

Refer to wiring Yes Check transformer
. Is AC voltage present on 3L1 .
dlagram for.further <« and 3L2 of FLTR1/DRVA? (T1), replace if
information. faulty.
C. | N

v Yes No v
Check for voltage at CBL5
across BRN-BLK, BRN-BLU and rgLI-aEE(: ;T_I.JI.I31
BLK-BLU, is voltage present? P ’
hYeS_I_NOj
Drive motor Check PLC program/
malfunction, manual for more
replace motor. information.

Note: Voltage will only appear across MTR1 when triggered, spray manifold will be moving.




92 CHAPTER 7 Bugnd

onvavor motor not riinn
' wywi 5489 i

1IN VAl R

no
1y

SAFETY WARNING:
The following troubleshooting procedure may require that tests be made with the electrical
enclosures open and power turned ON. These tests should only be conducted by authorized
personnel who are aware of the electrical and mechanical hazards present.

\ 4
Check incoming
power supply, is
voltage present?

an | No.
es NO-

v v
Is CB1 tripped? Route power to
unit.
Yes | No
Vv
Reset CB1, does .| Check for voltage across T1-
CB1 continue to No v T2, T1-T3 and T2-T3, is
trip? voltage present?
V v Yes | Noj
Refer to wiring Yes Conveyor motor Check for voltage
diagram for further <_| malfunction, output at M1, is
information. replace motor. voltage present?
c. | N
v Yes .'Oj
Overload (OL1) Check output (6)
tripped, reset, does O/6 on PLC, is it
(OL1) continue to energizing M1?
trip?
| ﬁYes NOj
Yes i Check PLC
Conveyor motor | (OL1) bad, M1 is bad, program/manual
malfunction, «or—» replace overload replace M1. for more
replace motor. (OL1). information.




ﬁwﬁﬂfi TROUBLESHOOTING

93

Valid variety selected and carriage travels full
distance of travel in both directions and stops

h 4

SAFETY WARNING:
The following troubleshooting procedure may require that tests be made with the electrical
enclosures open and power turned ON. These tests should only be conducted by authorized
personnel who are aware of the electrical and mechanical hazards present.

Check that the home
switch is not loose and
that it is making proper

connection.




94 CHAPTER 7 Bugnd

< NEIIY IT1auc at

Ni I
viagona mproper angie

4
SAFETY WARNING:

The following troubleshooting procedure may require that tests be made with the electrical

enclosures open and power turned ON. These tests should only be conducted by authorized

personnel who are aware of the electrical and mechanical hazards present.

Check that the conveyor
speed has not changed, or
the “VELOCITY OF MOVE"

value may be set improperly.

v




ﬁw;{ﬂ‘i TROUBLESHOOTING 95

t not deep enough

llvugl ]

Water spl

n
o

A 4

SAFETY WARNING:
The following troubleshooting procedure may require that tests be made with the electrical
enclosures open and power turned ON. These tests should only be conducted by authorized
personnel who are aware of the electrical and mechanical hazards present.

Pressure of
regulator
> inadequate.

System not
purged properly.

Tight skin on
proofed dough.

\ 4




96 CHAPTER 7 Bugnd

Unit cycles continuously

\ 4
SAFETY WARNING:

The following troubleshooting procedure may require that tests be made with the electrical

enclosures open and power turned ON. These tests should only be conducted by authorized

personnel who are aware of the electrical and mechanical hazards present.

Wipe off pan
> sensor.




Bugd TROUBLESHOOTING 97

The fault light is located on top of the control cabinet. It will flash when the
processor detects a fatal motor drive fault. See the supplied motor drive owner manual
for additional error code information.







Chapter 8

Drawings &
Assemblies



100 CHAPTER 8 Bugnd

CHAPTER 8: DRAWINGS & ASSEMBLIES

In the drawings is a list of parts that are recommended that you have available for your
unit. If components are marked with an asterisk (*), then it indicates that the item is voltage
specific.

Please have the following machine information on hand before calling Burford®.

Machine Voltage
Model Number
Serial Number



Contents

Recommended Spare Parts 1

Carrier Frame Assembly 2
PSCS Frame & Covers Assembly 4
PSCS Pneumatics 6
Nozzle Assembly 8
Pan Stop Assembly 10
Pump Cart Assembly 12
PSCS Support Leg 14
Electrical BOM 16
Electrical Ladder 18
Electrical Layout 20

Call 1-877-BURFORD or fax
405-867-4219 to order your parts.

Proprietary

The following information is the exclusive property of Burford Corp., Maysville,
Oklahoma and is confidential, provided only for reference. Do not copy or
reproduce.



Drawings & Parts

Recommended Spare Parts

SJUSJUOD) JO BICDL MBIA O} tNO PO

Please have the following machine information on hand before calling Burford®.

*Machine Voltage
*Model Number
eSerial Number

QTY. PART #
1 103972
1 111043
1 303889
2 610421
10 611459
10 612221

611944
612054
612056
A06949

C00543
C0057¢9
612061

C07219

DESCRIPTION
Sensor, Micro Switch
Sensor, Actuator
Belt Drive, RWK, 56.5", PSCS-12
Relay, Term, MTG, 24VDC, 2A, SSR PHX
Check Valve, Strainer, 20 PSI
O-Ring, .566 OD X .426 ID X .070 Thick
Valve, Solenoid, SS 1/4" NPT 2-Way 24VDC
Motor,Servo,480v,3PH,5000RPM,.73 kW
Reducer In-Line 20:1 070 Frame
Assy, Hose, 1/4" MPT X 7/16 SW X 24"
Retainer Cap CP1325-NP
Tip, Splitter .019
Filter, Water, Replacement #AP110
Sensor,Keyence Laser Distance, 2M
Sensor, Interlock, Magnet, Keyed

612437-003 Encl,Door,Electrical Interlock,460V

612065

2
1
1
2
2 C00506
4
1
1
1
1
1
1 610929

Driver,Servo,Kinetix350,480V-3PH
Power Supply,480VAC-24VDC,5A,3P

ITEM # QTY. PART#

Z 0 Vv O N o s N -

W W W W W W W NN DNDDNDDNDNDNDNDDNDNDNDNODMDN-—= = — — — — — —
o~ O A W N — O V 0 N O 0 B WN — O VOV 0N O O b W DN

5'_._,;,\)'\)_';_.,\)_._._._._._.'\),\)_._._._._.,\)_._._._._._._._._._';ww

w
SR

103972
111043
113646
303885
303886
303889
303890
612022
612025
612027
612055
612056
716550
716551
716552
716553
716554
716555
716556
716557
716558
716559
716560
716561
716562
716563
716564
716566
955379
955407
955619
955661
955937
955939
955940
955941

Carrier Frame Assembly

211300 Rev B

DESCRIPTION ITEM # QTY.
SENSOR,MICRO SWITCH 37 2
SENSOR,ACTUATOR ROLLER 38 1
WASHER BELLEVILLE SPRING 39 5
ROD, SLIDE 60 CASE, PSCS-12 40 8
ROD, SLIDE INNER, PSCS-12 41 6
BELT DRIVE, RWK 56.5", PSCS-12 42 12
ASSY, BEARING INNER, PSCS-12 43 6
MOTOR AB MP-A310P 5000 RPM .73 KW 44 2
CABLE, MOTOR POWER/BRAKE, 16G, SMl 45 2
CABLE, MOTOR, FEEDBACK, 3M, EXT 46 8
CLAMP STRAIGHT PULL 3/4 STR. 47 2
REDUCER IN-LINE 20:1 070 FRAME 48 1
PLATE, SIDE CARRIER 49 8
PLATE, TOP CARRIER, PSCS-3 50 8
PLATE, MANIFOLD MT, FRONT, PSCS3 51 7
PLATE, MOTOR PSCS3 52 4
PULLEY 16 mm BORE 20T 1/2" P 53 4
PLATE, MANIFOLD MT, PSCS-3 QR 54 4
BAR GUIDE MANIFOLD SLIDE 55 1
STUD MANIFOLD CLAMP SCREW 56 2
SHAFT CLAMP LIFT PSCS3 CS3 57 1
BLOCK TEMPLATE LATCH PIN 58 2
CLAMP MOUNT MANIFOLD 59 2
BAR MOTOR PLATE MOUNT TOP 60 1
BAR MOTOR PLATE SIDE 61 1
PLATE CARRIER BEARING 62 4
PLATE SHAFT CARRIER SHAFT PSCS3 63 1
PLATE, BACK CARRIER, PSCS-3 64 2
NUT HEX 1/4-20 UNC SST 65 2
NUT HEX JAM 5/16-18 UNC SST 66 1
NUT HEX NYLOC 5/16-18 UNC SST 67 2
NUT HEX NYLOC 1/4-20 UNC SST 68 2
WASHER LOCK 1/2" SST 69 1
WASHER, LOCK 5/16" SST 70 1
WASHER LOCK 1/4" SST 71 4
WASHER LOCK #10 SST 72 1

PART# DESCRIPTION

955976 WASHER FLAT 5/16 SST

955977 WASHER FLAT 1/4" SST

978312 SCREW SOC HD CAP 1/4-20 X 3/4 SST
978316 SCREW SOC HD CAP 1/4-20 X 1 SST
978916 SCREW SOC HD CAP #10-24 UNC X 1 SST
978924 SCREW SOC HD CAP #10-24 UNC X 1 1/2
979508 SCREW SOC HD CAP #8-32 UNC X 1/2
980612 SCREW FLT HD SOC 3/8-16 UNC X 5/8 SS
981618 SCREW FLT HD SOC 5/16-18 UNC X 1 1/8
981712 SCREW FLT HD SOC 1/4-20 X 3/4 SST
986904 SCREW BUTT HD SOC #8-32 X 1/4 SST
988324 SCREW FIN HEX 1/2-13 X 1 1/2 SST
989716 SCREW FIN HEX 5/16-18 X 1 SST

989910 SCREW FIN HEX 1/4-20 X 5/8" SST
989912 SCREW FIN HEX 1/4-20 X 3/4 SST

989916 SCREW FIN HEX 1/4-20 X 1 SST

989920 SCREW FIN HEX 1/4-20 X 1 1/4 SST
989924 SCREW FIN HEX 1/4-20 X 1 1/2 SST
A05584 PLATE-SERIAL NUMBER

C00803 SPRING #C-14

C06035 ASSY, IDLER PULLEY

C06038 ASSY, BELT TENSIONER

C06039 FLANGE, PULLEY GEARBELT

C06091 PLATE, SWITCH MOUNT

C06092 PLATE, SWITCH MOUNT

C06093 SPACER,SWITCH MOUNT

C06097 IDLER, MOUNT

CO06111 STOP BLOCK,SLIDE

CO06112 ROD, GUIDE PIN, STOP BLOCK, PS-2
C06116 SHAFT, IDLER PULLEY

C06117 A/W, GUIDE PIN, STOP BLOCK, PS-2
C06120 ARM, BELT TENSIONER

C06122 ASSY, SLIDER, PS2R&L

C06124 PLATE, BELT CLAMP SLIDER

MA0525 SCREW, FIN HEX, 5 X 25 MM

CO01120 SNAP RING, EXTERNAL, 1/2"



=
0
-
©
(V)
(V)
<
©
-
O
L
0
O
O

m
>
O

o

o

S

A

N




FOLD OUT TO VIEW DRAWING

PSCS Frame & Covers Assembly
211304 Rev C RH
211305 Rev C LH

[TEM # QTY.  PART#
1 6 101136
2 1 112643
3 2 300463
4 1 303846
5 5 303892
6 1 303893
7 2 303894
8 2 303895
9 1 303897
10 1 304153
11 2 304415
12 2 305420
13 2 305421
14 4 305422
15 8 305423
16 4 305425
17 2 716565
18 1 716570
19 2 716571
20 1 716572
21 2 716573
22 1 716580
23 2 716881
24 4 716882
25 2 716883
26 4 955618
27 56 955619
28 42 955624

*NOT SHOWN

DESCRIPTION
SPACER, .75 0D x .38 ID x .50 L
SERIAL PLATE
BAR, BACK-UP CLAMP, PAN STOP
A/W, COVER, PSCS-12
CHANNEL, ELEC BOX, MTG PSCS-12
PLATE, COVER END, PSCS-12
UPRIGHT, ANGLE, PSCS-12
UPRIGHT, ANGLE, PSCS-12
A/W, PAN STOP MOUNT, PSCS-12
SENSOR,CABLE,M12,4 WIRE,F,QC,STR
A/W, END SUPPORT, LWR, PSCS
A/W COVER PSCS
COVER DOOR MAKROLON PSCS-12
GAS SPRING 12" EXT.
BALL STUD GAS SPRING 3/8
PLATE GAS SPRING MT PSCS-12
SPACER CARRIER FRAME PSCS-3
PLATE, PROXIMITY BRACKET
POST PROXIMITY BRACKET
PLATE SPACER PROX POST
BAR PROX MOUNT POST
A/W, MAIN CHANNEL, PSCS-3R
MAGNET MOUNT
BLOCK, INTERLOCK SPACER
BLOCK, INTERLOCK MNT. PS3
NUT HEX NYLOC 1/2-13 UNC SST
NUT HEX NYLOC 5/16-18 UNC SST
NUT HEX NYLOC #6-32 UNC SST

ITEM # QTY.
29 26
30 16
31 4
32 36
33 4
34 28
35 4
36 4
37 4
38 4
39 4
40 42
41 4
42 44
43 4
44 8
45 28
46 4
47 2
48 4
49
50 REF
51 1
52 2
53 2
54 1

*55 2

PART#
955661
955939
955940
955972
955974
955976
955977
971804
975208
978312
978932
987506
988340
989716
989728
989748
989912
989920
A08049
C03845
C04663
C06570

DESCRIPTION
NUT HEX NYLOC 1/4-20 UNC SST
WASHER, LOCK 5/16™ SST
WASHER LOCK 1/4" SST
WASHER FLAT #6 SST
WASHER FLAT 1/2 SST
WASHER FLAT 5/16 SST
WASHER FLAT 1/4" SST
SCREW SET SOC #10-24 UNC X 1/4 SST
SCREW, SHLDR 5/16 X 1 1/2, 1/4-20
SCREW SOC HD CAP 1/4-20 X 3/4 SST
SCREW SOC HD CAP #10-24 UNC X 2
SCREW BUTT HD SOC #6-32 X 3/8 SST
SCREW FIN HEX 1/2-13 X2 1/2 SST
SCREW FIN HEX 5/16-18 X 1 SST
SCREW FIN HEX 5/16-18 X 1 3/4 SST
SCREW FIN HEX 5/16-18 X 3 SST
SCREW FIN HEX 1/4-20 X 3/4" SST
SCREW FIN HEX 1/4-20 X 1 1/4 SST
NAMEPLATE,BURFORD LOGO,LARGE
SPACER. .34 1D, .75 OD .75 L, SST
HANDLE
A/W, GUARD, CS1 ENCLOSURE

C06752-001 SENSOR, PROX, 80MM, 10-55VDC,PNP

C07219
C07220
C07620
305377

SENSOR,INTERLOCK,MAGNETIC,KEYED
ACTUATOR, MAGNET
RESTRAINT-CONDUIT CSI

CHANNEL, MT 46" BURFORD, PSCS-12



PSCS Frame & Covers

Assembly

211304 Rev C RH

\m:m
b5
)53/

FAl L L 17

NOTES:

*PAN STOP ASSY QTY. VARIES TO ORDER. SEE PAN STOP OPTION
SINGLE PAN STOP REQUIRED ON BURFORD CONVEYOR.
DUAL PAN STOP USED ON CUSTOMER CONVEYORS

DEPENDENT ON CONVEYOR CONFIGURATION.

1.



PSCS Pneumatics
/16583 Rev C LH
716584 Rev C RH

ITEM # QTY. PART# DESCRIPTION

1 2 101136 SPACER, .750D x .38 1D x .50 L

2 4 111497 MUFFLER, 1/8" NPT

3 1 111619 FITTING, 1/4" BULKHEAD

4 1 118872 FITTING,QC,BODY,AIR,1/4 NPTF,BRS

5 1 118873 GAUGE,0-60 PSI,1/4 NPT, BACK MT,BRS

6 2 401152 FITTING,CONN,1/4MPT X 1/4T,ENP,Q.R.

7 2 401302 VALVE, REG, FLOW CONTROL, ENP, Q.R.

8 5 610602 FITTING, ELL, 1/4NPT X 1/4T.ENP,Q.R

9 2 610826 FITTING, ELL, 3/8NPT X 3/8T, ENP, Q.R

10 2 610885-04 HOSE PSCS-3 PAN STOP EXT

11 8’ 610885-05 HOSE PSCS-3 RETRACT

12 & 610886-02 HOSE PSCS3 CONNECT TO MANIFOLD

13 1 610957 FITTING,PLUG IN “Y" 1/4 TUBE,Q.R.

14 2 611117 VALVE,SOL,24V,2 WAY,1/4P

15 REF 611943 CONNECTOR, 24V VALVE DINCON M12

16 REF 611944 VALVE, SOL SS 1/4 NPT 2 WAY 6.9VDC

17 1 716574 MANIFOLD A/W 8 PORT RH

18 1 716582 PLATE, MOUNTING F.R.L. PSCS-3
FOI_D OUT TO VlEW DRAW'NG 19 2 955619 NUT HEX NYLOC 5/16-18 UNC SST

20 4 955941 WASHER LOCK #10 SST

21 2 955978 WASHER FLAT #10 SST

22 4 978908  SCREW SOC HD CAP #10-24 UNC X 1/2 SST

23 2 989920  SCREW FIN HEX 1/4-20 X 1 1/4 SST

24 1 A06857 FITTING,STREET ELL,1/4M X 1/4FSST

25 1 A06866 VALVE PURGE ON/OFF SERVICE

26 2 A06878 FITTING,NIPPLE,HEX,1/4 NPTM,SST

27 1 A06905 FITTING,NIPPLE,HEX,1/8 NPTM,SST

28 1 A06942 FITTING,STREET ELL,1/8M X 1/8FSST

29  REF A06949  ASSY, HOSE, 1/4MPT X 7/16 SW X 24"

30 REF A06953  FITTING,CONN,1/4MPT X 7/16-20FSST

31 REF A06955 FITTING 1/4 QC STEM SST

32 1 C00404 FRL COMBO w/ SHUTOFF VALVE & GAUGE

33 3 C00917 FITTING,PLUG,1/4 NPT HEX HD,SST

34 1 C00970 BULKHEAD FITTING 1/2"

35 1 C01011 FITTING, NIPPLE, CLOSE, 1/2 NPTM, SST

36 1 C01018 FITTING,NIPPLE,HEX,1/2 NPTM,SST

37 2 C05926 FITTING,REDUCER, 1/2MPT X 3/8FPT,SST

38 REF C06236 ASSY, PAN STOP CS1 STOP POSITION

39 1 C07621 VALVE, WATER REGULATOR, 1/2NPT

40 1 C07622 FITTING,QC,STEM,LIQ,1/2 NPTF,SST

4] REF  QRM-100000 ASSY,MANIF.5@7.63x5@3.50



PSCS Pneumatics

/16584 Rev C RH



Nozzle Assembly
/16590 Rev A

TEM #  QTY. PART# DESCRIPTION

1 304430  CABLE,SENSOR,M12,5WIRE,FQC,STR

1 611943  CONNECTOR, 24V VALVE DINCON M12
1 611944 VALVE, SOL SS 1/4 NPT 2 WAY 6.9VDC

1 A06878  FITTING,NIPPLE,HEX,1/4 NPTM,SST

1 AD6949  ASSY, HOSE, 1/4MPT X 7/16 SW X 24"

1 A06953  FITTING,CONN,1/4MPT X 7/16-20F,SST

1 AD6955  FITTING 1/4 QC STEM SST

N O~ 0 A WON —

FOLD OUT TO VIEW DRAWING



Nozzle Assembly
/16590 Rev A




FOLD OUT TO VIEW DRAWING

[TEM # QTY.

5 2 0 Vv ® N oA W N —

W W W W W W W NN DNDNDNDMNDNDDNDDNDNODDN-=—= = —= = —= —= —
o~ O A W N — O Vv 0 N O 0 b WN — O Vv 0N O O b W

1

1 Pair
2
2

— AN N M DN DM MDD OODNDND OO - N — N =

-

- N N

Pan Stop Assembly

PART#

111706
111937
112121

122232
152075
152148
174047
174049
300460
300463
302770
302776
302784
305398
305399
955619
955661

955823
955939
955940
955941

955976
955977
955978
971204
975112
978808
986312
989712
989724
989748
989912
989924
A02332
C06242
C06300

C06236 Rev O

DESCRIPTION
SPACER, 1/20D x .313IDx 1.38 L
BRACKET, CYLINDER PIVOT
BUSHING, 3/8 X 3/4 X .010 MACH.
BUSHING 1/2 X 3/4 X .010 MACH
ROD END, 5/16" BEARING
MOLDED RECESS BUMPER
CYLINDER, AIR 1 1/8 BORE 3" STROKE 1/8 NPT
FITTING,ELL,1/8MPT X 1/4T,Q.R,SHORT
A/W, PAN STOP MOUNT, CS-1
BAR, BACK-UP CLAMP, PAN STOP, CS-1
ASSY, PAN STOP PIVOT
PANSTOP A/W, SST
SHAFT, PIVOT, PAN STOP
STOP PLATE
Shock Absorber
NUT HEX NYLOC 5/16-18 UNC SST
NUT HEX NYLOC 1/4-20 UNC SST
NUT HEX MACH #10-24 NC SST
WASHER, LOCK 5/16" SST
WASHER LOCK 1/4 SST
WASHER LOCK #10 SST
WASHER FLAT 5/16 SST
WASHER FLAT 1/4" SST
WASHER FLAT #10 SST
SCREW SET SOC 1/4-20 X 1/4 SST
SCREW SHLDR 3/8 X 3/4, 5/16-18 SST
SCREW SOC HD CAP #10-32 UNF X 1/2 SST
SCREW BUTT HD SOC #10-24 X 3/4 SST
SCREW FIN HEX 5/16-18 X 3/4 SST
SCREW FIN HEX 5/16-18 X 1 1/2 SST
SCREW FIN HEX 5/16-18 X 3 SST
SCREW FIN HEX 1/4-20 X 3/4" SST
SCREW FIN HEX 1/4-20 X 1 1/2 SST
SPRING, BAG CLAMP
PLATE, PAN STOP
A/W, BASE PAN STOP

10



Pan Stop Assembly
C06236 Rev O

094 GAP
REQUIRED WHEN
PARTS IN CONTACT

P 1

PARTS TO BE IN
CONTACTTO SET



FOLD OUT TO VIEW DRAWING

11

[TEM # QTY
1 23’
2 1
3 1
4 1
5 2
6 3’
7 1
8 6
9 5
10 1
11 2
12
13 28
14 2
15 30
16
17
18 20
19 2
20 4
21 1
22 2
23 1

PART#
103878
118871
303674
305716
610505

Pump Cart Assembly
C0600801 Rev R

DESCRIPTION
HOSE, AIR 1/4" DIA NEOPRENE
FITTING,QC,STEM,AIR,1/4 NPTM
GAUGE 0-200 PSI 1/4 NPT BACK MT SST
FLOAT VALVE MINI ADJ 1/2"
FITTING,ELL,1/4NPT X 3/8T, ENP, Q.R

610886-07 TUBING, 3/8" POLYURETHANE, CLEAR

611121
611343

PUMP, AIR POWERED DBL DIAPHRAGM
FITTING,ELL, 1/2NPT X 1/2,ENP,Q.R.

611350-05 TUBING,1/2" POLYURETHANE,YELLOW

713714
955409
955619
955661

955976
955977
9289710
989910
989912
989956
A04225
A06856
A06859
A07726

REGULATOR BRACKET, PUMP CART
NUT HEX JAM 1/4-20 UNC SST

NUT HEX NYLOC 5/16-18 UNC SST
NUT HEX NYLOC 1/4-20 UNC SST
WASHER FLAT 5/16 SST

WASHER FLAT 1/4" SST

SCREW FIN HEX 5/16-18 X 5/8 SST
SCREW FIN HEX 1/4-20 X 5/8" SST
SCREW FIN HEX 1/4-20 X 3/4" SST
SCREW FIN HEX 1/4-20 X 3 1/2 SST
CASTER, 3" LOCKING/SWIVEL, 145#
FITTING, REDUCING ELL 1/2F X 3/8M SS
FITTING, 1/2MPT X 1/2 TUBE

FITTING, PLUG 1/2" PVC

ITEM # QTY

12

24
25

2
2
24’
1

—_

NG S N

PART#
C00414
C00415
C00435
C00537
C00578
C00579
C00200
C01013
C01018
C01958
C03613
C05339
C05431
C05576
C06171
C06174
C06176
C06183
C06195
C06196
C06200
C07623
c01953

DESCRIPTION
CLAMP 1/4" TO 5/8™ SST
CLAMP #6 STAINLESS HOSE
HOSE, 1/2" VINYL W/ POLYESTER
REGULATOR, AIR, 1/4 NPT PORTS
FILTER, WATER, 3/4" NPTF
FILTER REPLACEMENT # AP110
FITTING,COUPLING, 1/4 NPTESST
FITTING, REDUCER, 3/4MPT X 1/2FPT, SST
FITTING,NIPPLE,HEX,1/2 NPTM,SST
FITTING,REDUCER, 1" MPT X 3/8FPT,SST
FITTING,COUPLING,1/2 NPTESST
FITTING, REDUCER, 1" x 1/2" PVC
VALVE, 1/2 NPT 2-WAY, BALL, SST
FITTING, 1/2 NPT BULKHEAD, PL.
TANK, WATER RECHARGER
FITTING, BULKHEAD 1" POLY
RWK, TANK & COVER
TEE MOUNT A/W
PLATE, COVER CLAMP
BRACKET, UPPER TANK
A/W, TANK BASE
QUICK CONNECT BODY, 1/2 MPT
FITTING,HOSE BARB, 1/4MPT X 1/4H,SST



Pump Cart Assembly
C0600801 Rev R

HOSE LENGTH SCHEDULE
10" F PUMP TO REGULATOR
24' E ACCUMULATOR TO SYSTEM
17" D PUMP TO ACCUMULATOR
23 c AIR LINE - SOURCE TO PUMP
17" B TANK TO PUMP
15" A FILTER TO TANK
Qry ITEM DESCRIPTION




PSCS Support Leg
210729 Rev A

ITEM # QTY. PART# DESCRIPTION
1 1 715514 A/W, SUPPORT LEG, PSCS-12/CS-1
2 1 715516 SHAFT, SUPPORT LEG, PSCS-12/CS-1
3 1 715517 LEG, BASE, PSCS-12/CS-1
4 2 955407 NUT HEX JAM 5/16-18 UNC SST
5 2 955939 WASHER, LOCK 5/16" SST
6 2 955976 WASHER FLAT 5/16 SST
7 2 971206 SCREW SET SOC 1/4-20 UNC X 3/8 SST
8 2 989712 SCREW FIN HEX 5/16-18 X 3/4 SST
9 2 989744 SCREW FIN HEX 5/16-18 X 2 3/4 SST

FOLD OUT TO VIEW DRAWING

13 14



PSCS Support Leg
210729 Rev A




Electrical
Schematics

Electrical BOM
FOLD OUT TO VIEW DRAWING 112385-WD



UIS 00 I J4IMB ¢ LN 3180 | 1 [100-¥¢0019 0/d LOONI [ ¢
DO W NIdS TINNVHOVY 93J0ON3 | T | 80219 FOONT [ 1
NOILdINOS3A INVNO[ # 18vd | JOGNAS [43Y
¥3QOON3 HOAIANOD
D0 3 JUIME BW J1aV0 9OSNIS | T [ 9297200 0/d 610S [ ¢
dv/ T MZ DUAYZ QOINTJTOS IAIVA |+ | ZLTT19 610S | |
NOILdI¥OS3a [NvNO[ # 1dvd | JOENAS [43¥
1IN0¥I0 d01S NvYd
D0 3 34IME B 3 19V0 9OSN3S |+ [ 9297200 0/d 0L10S [ ¥
dv/ T AVME OUAYZ QOINTTOS JAIVA | L | ZLLLL9 0L10S | ¢
JIS 00 4 JUIMS CIIW 3 19VO 80SN3S | | | 0¢¥¥0% 0/d 2Sdd | ¢
AQ03 dNd DUAGS—0 1 WNOR XOSd JOSNIS | | [F00-267900 AR
NOILdI¥OS3a [NvNO| # 1avd | JOGNAS [43¥
1IN2¥ID dAV1D Nvd T¥NOILdO
INIWWHFLZ L 19V —V— VIS IWNINGIL | | /96019 carL| G
QD4 ZIWAVIHN NG dVO'YUOSNIS | 8 | #21019] O/d 8—1L10S | ¥
Q0 FHIMS ZLN'QVIHMING™®OSNIS [ 8 | 691019 0/d 8—110S | ¢
JHIMS Z LN HIONVYHO—OHIINHOSNIS | 8 [ 200-/81019[ ©/d 8—110S [ €
"O0AYC QV3IH dO0LVOINddV3IAIVA | 8 | 800¢ L9 8—110S | 1
NOILdI¥0S3a INVNO[# Ldvd [ 108WAS  [H3d
1INOYID AVYdS ¥ILYM
JIS 00 I IUIMG CIW I 1aVO J0SNIS | | | 0¥ ¥0% 0/d 1Sdd [ 6
XJU3 dNd DTASS—0T WNOB XOdd JOSNIS | 1 [F00-¢GZ900 1S9d | g
MAZZNdY 000G dO1ca—1dW av JOIOW | | | 750219 T9IN | £
JITI0Y JOIVNIOV IIWITIOSNIS | & [ SPOL LT 0/d ¢¢IS1| 9
DN/ ONADOSC—0 LINTTIOSNIS | & | ¢ZB%0T C ISl ©
TINOVW OO TIIINTHOLIMS | ¢ | 022Z00 | 0/d ¢ IMIINI | ¥
TN DON/ON SO0 TIIINTHDOLMS | ¢ [BLCZ0D AN ES
IXTIIMOdIOIONIT1avD | T | Gc0Z 19 0/d 61dd | ¢
IXIMOVEQ33I 900N I1avd | T | Z20219 o/d ¥1dad | |
NOILdI¥0S3a NVYNO|# Lyvd JOaWAS EER
JNVYY4 YIS NY3LLYd AT9IN3SSY
0S
s34
¥3A00 ONd | I | ¢9%900 0/d ¥81 | 8%
MO0 19 IYNIWS4L | ¢ | 19¥900 0/d ¥81 | /+
TYNAHIA0D NI | ¢ [ 8LLZ0D 0/d 191 9%
TVNA MO0 19 IVNINSAL |[2L | ZLLZ0D 0/d 191 | Sv
TYNINGIL ONIONNOYO | G | 525900 0/d 19l | vv
YOHONY ONJ dAV 10 | 8 | G9v900 | 0/d v ¢ 2 19l | ¢+
NId VY [,¢¢ | ¥9¥900 | 0/d v ¢ ¢ L9l | ¥
SOd—01 Y3dWNr | Z | £9¥900 O/d 19l I¥
'SOd—¢ 93dNNT | 2 | 69¢900 0/d 19l | O%
TIATT J1dINL 93A00 ANT | | 105019 0/d 19l |6¢
TIAIT J1dIIL M00 19 IVNINYJL (0L | 005019 0/d 191 [ 8¢
dI¥1S 93XaYN |09 | $¥8G00 0/d 19l /¢
(££5900) NV UIXNJOMIT TANVd | T | SI¥91Z I INd | 9€
Y3IA0D NYHL—SSVd 1INYJHIIO1d | I | 622L1L9 0/d 101d | 6%
NYHL—SSYd 1INg3HI3O1d | | [ 8¢¢l19 0/d Lo1d | ¥S
NOYI—NJTNAOW [INSIHIIO1d | | | 006¥0% 0/d 1o1d [ €S
THOTE dVO AN X190 TLIOVdNODD1d | | | #6%019 0/d 101d [ 2%
HN0S53009d X190 1LOVAN0D O 1d G0z 19 [D1d [ 1S
NO 11Nd/330 HSNd 31V IdINVN 62600 0/d 1ad | o¢g
ON_J001919v0 [OVINOD | L | TOLZ0D 0/d lad [ 6¢
OVIH WOOYHSNN 034 T1Nd—HSNd HOLIMS | | | 12200 18d | 8¢
(03Y9) OQA¥Z 390d1S IHOM | T | Z80Z00 T | Z2
NO 9IMOd ‘JIVIdIAVYN | | | £92100 0/d LL1]9¢
NIFIOHOLV] M/ dV0 SNITHOLMS | | | 81CL0D 0/d LI1]Ge
DAAYZ ASSY IHOTTHOLIMS | I [ OS2 10D L1 [ ¢
7¢ dvdlS ANNOY9 | T | 9G1Z00 dvdlS ONS [ ¢¢
9N1 ANNOYD | | | 88¥900 aN9 [ 2¢
1SS ¥/S X ¥/% X ¢5/6d30VdS | ¥ | G¥8¢00 O/d LONT | l¢C
JINSOTONIM/Y'AavND | [ | 00¥00% 0/d ION3I |02
(GZ0900) NIVWIYOMIT JUNSOTONT | I [ GL¥9LZ LONI [ 61
MO0 19 IVNINYIL OCEXILINI OAIISHIAEA | I [ 990219 IASQ | 81
TINYIHLII HONOL JO100°009(9) FAdAVIASIA | b [£00-G9v¥0T 1dSI [ 21
LOINNOOJSIALIVHS | I | 2£9Z09 0/d 1OSId |91
TOINNODSIAIIONVH | | [2£9/00 0/d 10SIa [ Gl
1D3NNODSIA | L [ 1£9Z00 1oSId | ¥
AVIOVET JadNNT WIALAVIIY | | [R10-¢v¥019] O/d 6—1340 | ¢L
INTIVECE SIdNNT WIILAVIIS | L [C10-¢vv019] O0/d 6—L3380 | &L
QIIVee JIdNNT WIILTAVIIY | L [IT0-§#¥019] O/d 6— L340 [ L1
JIV1d NOIIVIVAIS OIN WH3LAVIIY | ¢ [F00-Z85019|0/d 6390 WD | 0L
USS OUAFC OIN WIILAVIIY | 6 [F00-127019 6—1380 | 6
10dSO0AYC OIN WAL AVIIY | ¢ [100-¥0¥019 L4O'WHD | 8
MOVEU333/93IM0d 93LdvaY QVaRM NG | ¢ | £20¢19 0/d S190 %1890 | 7
YIMOd YOLON 318v0 | | | #20¢ 19 c19d0 | 9
MOVEQ334 JOLOWI1av0 | I | 920219 v180 | G
SSTTOVNS G HOLVd MOTIIAI1Gv0 | T |G00-20GP0% 190 [ v
SSITOVNS & HOLVd MOTIIA 3GV | ¢ [500—20Gh0¢5 919021890 | ¢
SSITOVNS ¢ HOIVd MOTI3A31avo | I | 20G¥0% 1180 [ ¢
dANV G A0GZ 93xv3dd LINDYID | | [v00-6¥9700 cao | |
NOILdI¥0S3a NVNO| # 1¥vd JOGNAS 43y
Y3LLMdS—NYIALLYd ATSN3SSY IUNSO1ON3
JANVS OUA ¥¢—08%/08% A1ddNS 9dMOd | | [ 626019 INSd [ Z
2/ 1= 1%¢5 /S L A009VOL U—ONT 35N | ¢ | o¥G900 oNd—%N4 | 9
Z/L—1X¢5 /S L A009 930 10H 3sNd | ¢ | 9Z0Z00 FEENTERZ-EN "
"HdE —08¥% 0SS XILANA OASIS §IANA | | [ S90219 A | ¥
AOST MO0 TNIINT_ WIHIOT 13 000 JUNSOTONT | I [F00-/S%C19 IMIINI—Q [ ¢
dWV ¢ A009 Yaxvadd LNodI0 | | [c05—-059/00 ¥80 | ¢
dWV GA009 g3xvidd LINodD | | [G0c—069709 2a0 | |
NOILdI¥OS3a [INVND] # 1dvd | JOEGWAS [43y
¢—09/0G6—09%/08¢'¢S0Sd 03 ¢£60103
AM-S8ETL |

WO4 [P2o1}O9]]



Electrical Ladder
FOLD OUT TO VIEW DRAWING 112385-WD

17 18



Z
T
-og
4300ON3 +o0g
HOAIANOD
-ov
+O¥ qop
LWOO
ON0D
S1/0 /N [ ]
(ma NNE) GO
B [ ]vi/0 o/N []
dWVID NYd 9
0170S m@_H ¢1/0 1Noo || > z
2ol 24/0 onoo [} z
S~ B_Ht\o SL/I Umm
Z 4 0L/0
74 & om_H 6/0 .v—\_ H_¢N
m_mmﬂpm 65 oL/l UnN
N.\v.l ZL/
(zv @?%m B0 / H_NN
LA ]
Z4 L/0 (¥4
(zv (lv) g oL/l Uom
Z 4 9/0
Q<'@Q<§H / 6/ Um_
N[‘|_@ s/0 8/l H_m: g v
(zv (1v)  ss o ] .@
2| @ +/0 LL (zv) (1v)
@5.9,&5_“ 9/i US NNY ANOD
J ' H /I H_|v‘ _|
* T g:é e /0 o/ =EPAD) Azmmuﬂ N\ .
 —f ] 0 — v [ GreXoyAme)
(zv (1v)es dAv1d Nvd
z /0 zsud
(zv @:& LS / e/ [ ] c
P i e
! ‘T v @csomw w,mr © w P | (v) (ev)
LA ndino | tnane M H_:@a_ ) (Naa) %
; L] oN [t T Qi_mﬂ/quBmv ¢
e o [ HOSNIS Nvd
1
oo [ 1= z
[t
€180 @_ @_ odAre L
:mI@mm<m._mo _ :mo||ﬂ.|
TINYIHLT O @ @ L [ [ .
Z
NH—LINYIHLT ; 7
2180
B | =
aNo
Ldsia Z
L L
doLs Nvd  (ma)gq)dNug) 6 ?mw__w__mr,c L
[
z
8# INWVA AVdS Sému_/mmc:mv gy (¥1) I(c1) L
z \/\ 8340 Il
L WA Avdds (M8),-50ne) LY ?www__%c L
[ |
z
of INIVA AvddS Sé@.\_/n\umo:mv oy (PL)I(e L
z \/\ 9340 |1
of IAVA AVdds (MB)g45ne) oy @mw_#__mn: L
||
z
R sz/mmge vr (L) I(e1) L
7 A Y30 |
of 3NWA AVadS (MBaqdoNe) ey @mww_m.,c L
[
z
Z# INWA AVHdS S._eu.\_/mmg._e vy (L) (1) L
z )_\ 2340 ||
W IR AVIDS (18), 418 Iy Qm__wﬂmmc L
(o) [
e Ts b ¥ D c@ LT
75 ¢ N*Nv_mm?m_vo _*zﬂu%_n_vo 440
L
e, U] y¢ | JOSN3S LIAM i
10 ¥3d0 £s1
¢¢ | JOSN3S LIAN L
JNOH ¢sT
Ze | ¥OSN3S LAl -, _° |
10 ¥3do 440 ST
| s8o
. \Aﬁ
z z
G ;w_L < q_.d._,
gaak: ° G
0000000000000000000 &mv&% \0
6% 8Y LY 8Y S ¥¥ €F T¥ L¥ OF 6F BE LE 9F SE #£ £F Z€ I£ OF 6C 8Z £T 99
RRRARRR8R88RR%%29%9%%% Eam%mmu\som
INO ol 8
= El&m o 4 ® ¢ @ on
e all ¥ Wl S EEE G
180 @ all *
020 *
0% ¥80, 6 #80 , 6 ¥80
82|ZND (N
0% 0lS - \A.ﬂﬂ \AAJHM \lA/.\m.
= = d =
—o T Fot ezl z1iz| 1z T 5
o M o v T |
g 11z V12 aWvol Tt
o A Zlo . 21
21e VS e 212 anvol ¢t
o G
Lo N o o T 11 €1
soton " gy £1e /<mA £ €12 gwvol €74
INNA z80 end
17z |M00T43INI
¥00a
LM1INI=Q
12
wmm SAWV ol
loppoT |[02UID9T ke
. ZI¥3H  09/0S

S170A 08%/08¢
%0l —/+ 30IAY3S



Electrical Layout
FOLD OUT TO VIEW DRAWING 112385-WD

19 20



LT2

O

e .

=

¥00Q 3HL 40 3AISNI
3HL NO Q3INNOW SI 1¥vd SIHL

310N

HOOTHIUINI
J00a
LYUINI-a

211212

1

]
T

=0 [®e|eee

\

[l ©o<|o|l o @..lu
® 22| ° .
H 1
= =y
w<lol o @. o
‘@ o
222 o £
H 1
= =
< I <[+ -
I333| 9 @:'L
I —|| O =
H 1

CB2
5A

CB2
5A

CcB2
5A

L

CB4
3A

Kinefix 30f

222023

Oo| cB4
3A

2 6

)

[
¥

661676869 2

o
=,
=
=}

X0

.

s

TP

12345678

L

RUN
24V SIGNAL

SERVICE
480-50/60-3
+/- 10%

[}
['4
2
g9
<5
sz
gd
T
Ly
<
5
s

L7
CO\;J:OR

v

HOME
LIMIT SWITCH

MANIFOLD

Electrical Layout
112385-WD

>
) ©) ~ZEE
8 9 z ! —r—
[} 89 N/v) Su
J s
Zo < = part 33
§2 gy |33 383 ~3%8 |2 |:%
E
£ e I e A e, L&
| N EY o | EY o B uw
A 1 al@2llalz2||la|P2
| 2 [ zs
! e —— S
o |
T w w w
2 [Shals ! S| s3([28] 53233
| 2 S 25
. § S@H—a—1 “ — — —y
: R o7 | 8E  9E 9%
o _m N g : mj@l 1= ELSLIOL OO PO IEo k= N3t~ Y J\I
<@+ 8,3 o = . P
i S ENTS L= I =
37 ok i )
L
= < 2 - N/v)
=Tl 5113 Bl ——
- o[ CRM HEg =5 e s
r o o3[ CRM Lk - = ey N R
i od[CRT ||| |kidter o 3 £33 AL
P - ——= | s =
o Mm CRES Tos S | = a5
ls; % LZE ~ B
W W gler “ £5%
| |M g osg HZ] 2 | =g
| g o3[ CRES o 2 y =3 mow
| |9 ox$[__Cl Yo i %1‘:_
) 0 osf[__CRE3 HZE 2— o—h o535
, 5 B ons[__CREZ LZE A | 2gz
” = #dRd osf[__CRET LZE = | wmm
s
, N o - =53
, B 6208 =
i -
I ==
Il e N
- i
” G& = 63|I4
=]
| e |
i LT LT [ J T [ Ur L7 L1 .7 7 [T [T [T 71 *T [ |

~
J/
ETHERNET
PASS—THRU

DISPLAY

] 1§

o
2
(2
-
OFF
BT

LT

z
]
Ero
W*\
S

o




FOLD OUT TO VIEW DRAWING

21





